

# TEST CERTIFICATE

ST-21-07-30-01

**Product:** MMF floor covering with strukture SO

**Client:** Kronoflooring Sp. z o.o.  
ul. Przemysłowa 10  
38-200 JASŁO  
POLEN

**Order:** Determination of the anti-slip properties according to DIN 51097:1992-11

**Test report:** 2721373

**Test result:**

| Property                                               | Result | Quality class according to<br>DIN 51097:1992-11 /<br>GUV-I 8527:1999 |
|--------------------------------------------------------|--------|----------------------------------------------------------------------|
| Anti-slip resistance<br>according to DIN 51097:1992-11 | 12,0°  | A                                                                    |

Dresden, 30/07/2021

*i.v. R. B. 181*

Head of laboratory



*i.v. A. 181*

Engineer in charge